

STOKKE AS
Parkgata 6
6003 Ålesund
NORWAY

Fürth, 04.02.2015

Test report No. FUHLP2015-01240-1

Arrival in lab: 02.02.2015; processing time: 02.02. – 04.02.2015

Lab Director: Kerstin Scharrer

General note: Copying this test report partially is permitted only in agreement with the contracted lab. The tests results refer only to the tested item. This report consists of 2 pages.

Remark: The sample quantities of yarns and labels are usually insufficient for testing. So it might happen that positive results could not be detected. If this is not acceptable for the client, these parts shall be provided in adequate amounts (minimum 5 –10 g). The test method signed with * is not listed in the attachment of the accreditation certificate.

Sample description: **Item number W1055**
371400 TRAILZ handle padding



No.	Tested components:
1	Foam material black (No 1)
2	Foam material black (No 2)
3	Foam material black (No 3)
4	Foam material black (No 4)
5	Foam material black (No 5)

Comment:

n.d. = not determinable

CS = combined sample

Short chain chloroparaffins (C₁₀-C₁₃) in mg/kg

Test method: Extraction with organic solvent; measurement GC/ECD, GC/MS and LC/MS/MS * resp.

SCCP: The calibration was performed with C₁₀-C₁₃ 55.5 % Chlorine-Content*

Limit of quantification: 100 mg/kg

Substance name	CAS-No.	No. 1	No. 2	No. 3
Short chain chloroparaffins C ₁₀ -C ₁₃ (SCCP)	85535-84-8	n.d.	n.d.	n.d.

Substance name	CAS-No.	No. 4	No. 5
Short chain chloroparaffins C ₁₀ -C ₁₃ (SCCP)	85535-84-8	n.d.	n.d.

Conclusion:

The sample is considered as marketable regarding the tested parameters.

Intertek Consumer Goods GmbH
Prüfleitung / Lab Manager

S. Bartz , A. Breunig, B. Dannhorn, A. Durmaz, K. Grönhardt,
 C. List, M. Neumeister, T. Ruoff, K. Scharrer, M. Tutsch